y
INSTRUCTION MANUAL
EHREE

KX015075T

AUIGN

Thank you for buying ALIGN products. The T-REX 450 SPORT is
The latest technology in Rotary RC models. Please read this manual
carefully before assembling and flying the new T-REX 450 SPORT
helicopter. We recommend that you keep this manual for future
reference regarding tuning and maintenance.

EREBTRADHBERERRIER  BRHFE -

EANBRER AN ASHEFSHRNANBREIRSIE - um&m&&m
E2BNBEPRFSINETF - ERLBERIF2H 0 FBUFRARNAE
Eéggﬂﬁﬁﬁﬁmﬁﬁmﬂﬂﬁﬂ HELZEREELTRES - UJ’E%%

Contents

INTRODUCTION
s

SAFETY NOTES
REEWSH

EQUIPMENT REQUIRED FOR ASSEMBLY
BN

PACKAGE ILLUSTRATION
BRRA

SAFETY CHECK BEFORE FLYING
RONZERTEESH

STANDARD EQUIPMENT
b

o~16

ASSEMBELY SECTION
1asRA

17

EQUIPMENT ILLUSTRATION
BNk EET

BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION
ESCHRMIRR S 2SR

CANOPY ASSEMBLY
WA 2

SERVO SETTING AND ADJUSTMENT
RS E

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
FRIR SR MDA

PITCH AND THROTTLE SETTING
FHERIREDSTMPIRE

21

POWER COLLOCATION REFERENCE
REDDEES SR

21~3

RCE-BL3SX BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL
SRS TR

24~126

FLIGHT ADJUSTMENT AND SETTING
RTEIERMESERE

27~34

PART NAMES AND OPTIONAL PART LIST
5393l




1.INTRODUCTION ai= AuGN ///A

Thank you for buying ALIGN Products. The T-REX 450 SPORT Helicopter is designed as an easy to use, full iaaturadl
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure to retain the manual
for future reference, routine maintenance, and tuning. The T-REX 450 SPORT is a new product developed by ALIGN.
It features the best design available on the Micro-Hell market to date, providing flying stability for beginners, full
aerobatic capability for advanced fliers, and unsurpassed reliability for customer support.

RATERNESR RTRECTH/5ERVER T-REX 450 SPORT EF# - BRFMHNRRCTETRBEREETERURRE
EEERH  ORBHLENRGTEFRAE - (EFREBETHELURMEEBNES S - T-REX 450 SPORT R 230 B 171 55 607 5|
' ARIRERKROBEMEDNBEENREKRIEEDMRITEBIGE - T-REX 450 SPORT R IR RELNEER -

THE MEANING OF SYMBOLS Z55((zESE

AWARHIHG Mishandling due to failure to follow these instructions may result in damage or injury.
ERARELRIFRE  MEAERTRENVERLARERSE -

&EAUTIQH Mishandling due to failure to follow these instructions may result in danger.
x B BERHRELIRIERDE » MERBRIEERBHE -

®|=uns|nn£n Do not attempt under any circumstances.
B It EEORIENBIET » BSOS IBRE -

IMPORTANT NOTES EZEH

RIC helicopters, including the T-REX 450 SPORT are not
and technologies to provide superior performance. Imprope
death. Please read this manual carefully before using
and the safety of others and your environment whe
Manufacturer and seller assume no liz se of this product.

Intended for use only by adults with experien ers at a legal flying field. After the sale

h-tech products
in serious injury or even
f your own personal safety

stERBAE AR * L BRNERAENFTATES IR
SE8%Z - IRENERERBNER » RISHIER

T-REX 450 SPORT @IEEF M1
ZENEERSEENTC B8

BERANERSREHERAN E PiE EEfﬁJlEE FERERRAGCHAFEAREEABERIEA
%Egi%g%k i T BRI Eﬁﬁiﬁﬂ?ﬁﬂfﬁﬁ ERELEF NIRRT ORENE
(]

We recommen ssistance of an experienced pilot before attempting to fly our products for the
firsttime.Alo ay to properly assemble, setup, and fly your model for the first time. The

T-REX 450 SP certain degree of skill to operate, and is a consumer item. Any damage or dissatisfaction
as a result of odifications are not covered by any warrantee and cannot be returned for repair or
replacement. ntact our distributors for free technical consultation and parts at discounted rates when you
experience pr s during operation or maintenance.

RIGmBRBERIERNERERELE®R @ WRIFRERE  BENATHERSHBRE  EAEABRAMENERAIRETR
E%ﬂ*ﬁgﬁ%mﬁﬁ#ﬂﬁﬁﬁﬁﬂﬁﬁ BEERARIFEEHAE  FATEILA TN EGRERENES - KESH

AER
Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots are responsible for their actions and damage or injury
occurring during the operation or as of a result of R/C aircraft models.

SRRURE  BEANBSCREIER  ROFHBUERAH - ARERAEURGEE - EFEHREIE - LRBELHAR
MG BETEBIARTEEREBSFTIRBOTN » BRTEBVEBRIOTZE - UM ITBERARBMENETRAZIEE -




QFREPEN| | OCATE AN APPROPRIATE LOCATION RSB AS:

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near e o

buildings, high voltage cables, or trees to ensure the safety of yourself, others and your

to fly ior reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

EARRCRAS—TOEE  AHNLBETERRN  BHNBRBLENOES  BERET
BiE RIS EEENTBONG - VATERESREA - 518 - B2 - AESH - B4
£%, BRRADNIESRECRIATENRR - DARBE - BUHABEPIRS 2 SBR
ARl S e RBERABRT  EHRTLRMERNAESTABNEE -
BOETM - IBEBLXE MME DEEFSREBENRS -

QB  PREVENT MOISTURE BRESRES

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFARNSHLEBFZEEHEFTTHEEMEN AT ABIMLARNKE  BRELCE
NMAFERD * HLEXKFEABRSNEMBERGRETSHAEMS|IBAIRBHEN !

Fe t'| PROPER OPERATION 2T &{ER4*ESR

Please use the replacement of parts on the manual to ensure the safety of instrug
product is for R/C model, so do not use for other purpose.

B2BTEN T - EANARAEINMEES  BEATHERERPIBH
- BEBREGRAARIE - B2BRER  WORREE - ESNEE

|AV"29 OBTAIN THE ASSISTANCE OF AN

Before turning on your model and transmitter,
on the same frequency. Frequency interference

tuning, trimming, and actual first
flight simulator.)

ERTBMTAE - BES
#HECRMAIRLF

FREERARNF TS
BETEOKEE  EREE

N

ability. Do not fly under tired condition and improper operation

Operate this u

may cause in d

BERECENNRRES—ERMEENRIFECERM  BRES - BRFAENFRERE B
NBERBR/IESES -

TSN ALWAYS BE AWARE OF THE ROTATING BLADES SEREENDE{F

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscilous of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

EEANIRRREERRERSKN  U7BRIEREICNHE  LRBEAEHRRIRE -

‘ATe' KEEP AWAY FROM HEAT ERERGR

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EBRPRESEEL PABENRCK  BIEEATENE  ALEREERENAR 58 2L
REEANERMBLEEZSRREMOTEE -




3.EQUIPMENT REQUIRED FOR ASSEMBLY &t & AUIGN //

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY Bg2R 8@

&

6-channel or more,helicopter system) Receiver(6-channel or more) 11.1V 3S 2100~2500mAh Li-Po Battery x 1pc
¢ SEE (CEL TEARENERTS) B |l o) 11.1V 35 2100~2500mah Li-PoiBiE x 1

&

Dial Pitch Gauge x 1pc DS410M Digital Servox 3 GP750 Head Lock Gyro Combo
HERSTUREERR 1 1 DSA10MB{I AR 38 X 3 GP750887E REEHE (GP750+D5420)

'1\:'.:\ .._\
AR

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLYBS#IA
-
" Py

Scissors Cutter Knife
07 DF
l 1
- . Philips Screw Driver
oll - = +FRMIET
by 0] S j PH1( ¢ 3.0mm)

2 Nose Pliers

AUGN ///A

4.PACKAGE ILLUSTRATION 8#R6:

325D Carbo fiber blade x 1set

ESCx1

450M Brushless motorx 1
ASOMARBIRE x 1

450HH4
450HBES
450HG2
450HTS
450HZ




5.SAFETY CHECK BEFORE FLYING RiTaizztSE=SH

ALIGN

CAREFULLY INSPECT BEFORE REAL FLIGHT R#R{TAIMBIBATRITABEERS

vrBefore flying, please check to make sure no one else is operating on the same frequency for the safety.

vrBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

v¢Before turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

vrWhen turn off the unit, please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

vrBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

¢ Check for missing or loose screws and nuts. See Iif there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

vrCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

vcCheck the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

*FBRARTABLCRBAEANEARSSETEMBA - IERIAESRAMADZZ -

* BXROAIEELC R HERZWRTONEREEEIRTHONE

* FRRAITRSRBPI BT B SURRIER - WMAEZEFRM - ©EFMM(IOLE)RESRMEANE -

*RARFLLASTRRMAMMROES - RAREGECASINNG - BASENRER : MRREETHEEEIRE > BRARTRER -
AERDAMEFIEFSELRORS FEESRMANZE - FRMNERNHNER -

*ﬁﬂﬁﬁ%gﬁg#ﬁﬁﬂ%ﬁ!ﬂﬂfﬂ@ﬁﬂ ' ROOREIER - Wi ERQRBNE(FESFE TSRS + 8 FE e i) &l A 8318 BB
AIRBNEE

* RITEITER B BRD WK ROIRMERIRNE - ERBEEABETRENRRNELS SHRSERRES TR » 1S8R 5T iF R ELN
B - MENEETTENEHATEXEBRT  EFSENATRPUGCHE  ERIIBRE - SREVABEHNRTHRERENDESK -

*BREMENERERSHERROIEE - BRNSBEEMETEN - SASHNER B EZRTNEHE -

*ERTHEEREFARSEEERE  ROTOPHNBDRBINORT / TRENERERVRMSHEREBIE -

!

450HBE3 / 450HE4

< )
L8

450HC 450HHS 450HB6

14T x1
M3x3 Sat Screw x1

Motor Pinion Gear x 1pc
RELH x 1

—

450HT4

=

450M Brushless motorx 1

450HTS

ALNEM

RCE-BL35X Brushless ESCx 1 325D Carbon fiber blade x 1

A50MIERIFSE x 1 RCE-BL35X 3% 5 #EMIGHEE x 1 326DMER iR x 1
/ ™
When you see the marks as below, please use glue or grease 1 f,f—
to ensure flying A ([r
EETRATCHEHRESHE - SRS LB T8 ' IRREATUSE - - f, -

CA: Apply CA Glue to fix.

R48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix.
OIL. Add Grease.

ABREBEE
ﬁ%ﬁﬁﬂ#ﬁﬁmﬁ

DIL M =i

When assembling ball links, make sure the "A" character
faces outside.
HRBRBEEIFEIER - ASFESHN -

— ol ol o e

R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
a small amount on screws or metal parts and wipe surplus off.
When disassembling, recommend to heat the metal joint about 15
Saamnds (NOTE: Keep plastic parl:s from heat.)

A ﬁ@%ﬂ%ﬂg

mr:m Eﬁ

="y




6.ASSEMBLY SECTION i3 AUGN //

450"""4 ‘ el robor ﬂlﬂﬁm?:;:rﬂﬂmd
W -EFMETEE SHRENEERFREDERT4IBRE

©  (m © U

Socket button head screw
*EREAUERERFM2S.5mm) x 2 BR( ¢ 2x 9 5x2.6mm) x 2

M J
B ( 9 2% ¢ 5x ¢ 6x2.3mm) x 2

&‘:&Uﬂgﬂ

When tightening linkage balls and
screws to plastic parts, please note
to tighten them firmly and the best
tightening torque is within 4—~4.5
kgf.cm. Do not over tighten, or the
plastic parts will break off or the

For original manufactory package,
if the product is already assembled

by Factory, please check again if
screws are firmly secured and
Egllad with some glue.

FhiERETgTase anme

Metal SF Mixi
EMSFEHER

Words face outside
FRBBN

450HH4 |

® (= |

Linkage ball A(M2x2.5)

THEAA N22.5) (¢ 4.75x7.18mm) x 4 @ I:h

450HZ6A | [ R anm
) . | Bean © (i

ng
B (4 23 ¢ B 4 Bx2.3mm) x 4

@ ] @ @ I:_ M3LEFREERMI3mm) x 2

© |
Linkage rod p—— Washer
u'ﬁ.:a; %2 ®

m) x 2 25 p2x ¢ 3.6x0.2mm) x 2

H
s

i

)]



| Apply a little amount of T42 thread
A L L g ] AEETLI R
[” C S 4 1 S RRD I

?mmmmm Linkage rod (0) e
FEEAT TR 0fxd4mm) x 4 R () ¢ 1.3x28mm x 2 |:
BRI URIRAM(M2x8mm) x 2 - -

""‘-..
© [ (@)
Bearing Ball link
BH (¢ 2x ¢ Sx o 6x2.3mm) x 4 EARTE x 4
Bearing I
W3 (¢ 1.5x ¢ 9x2mm) x 4

(o
Linkage ball A(M2x2.5)

ERTHA (M22.50( 9 4.75xT.18mm) x 8

1 [ A@T
Long linkage ball(M2x2.5) pe

AR BEE M22.5) (¢ 4.75x19.68mm) x 1

© I

Washer
25 0 2x ¢ 3.6x0.2mm) x 2 28mm | 19.5mm

© [ -

Socket collar screw
BE R BERHM2x12mm) x 1

©

M2 Nut
MAGIE x 1

CAUTION
E B

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are flrmly secured and

a §Ilnd with some glue.

SEgEgEepuie anne

When tightening a screw to.a plast
part, please tighten it f
over tightened, or t
o AR

¥
o S

Socket button head screw
Y EEAT R
O#xdmm

li ball
T

& 4.75x19.68mm




450HH4 | 0

Apply a little amount of T43 thread
lock when fixing a lnllrlrl.
MHIIFI!HIIT 3 A

Metal main rotor holder
o I8 =k IE 98 AT

M
,
T Tm O |
Linkage ball G(M2.5x2.5) Bearing

BREBGM2. 52 .5 (¢ 4.7T5x13.28mm) x 2 Ii:uuam.anm]xz

1] O

Washer

thrust bearing.
\HEMRE ERD

) m
T J
*IN" mark faces inside

INZF®ERH
Thin (larger ID)
(PREEREK)

Thick (smaller ID) :
(YRR !

) When tightening a screw to a plastic
(OP(O)  Twsesowme: A
- © [m © 450HZ6A | |ZSuicmeseve
LEXERR( ¢ 3x ¢ 8x3.5mm) x 2 EEPITEREMM2Emm) x 2 mm (4% E.5x4mm) x2 | [ " [For original manufactory package,
S if the product is already assembled
@ D @ H © H @lll" ]@ by Factory, please check again i
L screws are firmly secured and
Bearing Washer Collar Linkage rod (A) applied with some glue. ,
\q_ B ( ¢ 4% ¢ 8x3mm) x 2 E)( o 2x ¢ 6x0.6mm) x 2 WIS o 4x ¢ 5.8cImm) x 2 L IB(A) x 2 ) iéggg%ﬁgﬂg SEER - WRSE

7




Apply a little amount of T43 thread
lock when a metal part.
wHENRER FRETA3 (WD)

Metal head stopper
i I e B 6 U D 32

Flybar lump
e

e 2% 4S5 BxX13mm

Beginners may install the flybar lump as shown for more stable flight.

For more Acrobatic flight, the flybar lumps are not required.
il BROFIREMENE - BLIRERITEEKE -
FERCTHOFRNE - TRRIDDIEHBEE -

&

~ 450HH4 |

@MTHH

B W

When tightening a screw to a plastic
part, please tighten it firmly, but not

© |
M2 Set screw

© [

m)x1

MZLE SR HH(M2x2mm) X 2
L

For original manufactory package,
if the product is already assembled
by Factory, please check again If
screws are firmly secured and
Eéllﬂl with some glue.

T e

Approx. 74mm

<

RESTTE ()

w #07 4mm

Approx. 74mm

?g

Make sure both sides are equal in length.
BRSTETRAREES -

/€

8




lock when fixing a metal part.

’ Apply a little amount of T43 thread
ol R WETAS R

Carbon fiber upper frame
Bk RiE
1.2mm B.II"I'IE
& 5% ¢ 11x5mm
Frame mounting bolt
WERT '

Metal bearing holder

’\ | SRENDTE
,‘3" -5 -

Battery mount -
|ithE e

Metal tail gur assembly
b Jo ]

Tail boom mount(R)
BEEEE®S

Canopy mounting bolt : - 3 >
REIEETE . i

Tall drive belt
ok
97T

Hexagonal bolt
#arAmEe

ail boom mount(L)
REETED

450HB3 |
(o

Socket button head screw
HEFPY7BREMM2x5mm) x 18

(et
Socket button head self

tapping screw
XBEANAB R M(T2Emm) x 4
© (OGO

2ot scrow Boaring :}

M21E R (M2 0mm) x 2 l\%‘ﬁ{ﬁﬂ\!q 11x5mm) x 2

450HB5 |

-

Main frame assembly point: Main shaft B

First do not fully tighten the screws of main frames. £ ] T

Put the main shaft through the two bearings and @ ;’glmm frames equally.
check if the movements (up/down) are smooth. The

bottom bracket must be firmly touched the level table o —A—

top (glass surface); please keep the smooth movements _|i! L_

on main shaft and level bottom bracket, then slowly
tighten the screws. A correct assembly can help for the
power and flight performance.

L T

Main frame
E2-1 1 4

Glass surface

90, a0




450HB5 |

-

i
Socket button head screw

A WP URRRE(M25mm) x 2

©  (w—

WM ERMMZ 0mm) x 4
© (e

Socket button head screw

Socket button head screw

X EEATTRERMZ12mm) x 2

Socket button head self

.......

Apply a little amount of T43 thread
, lock when 'IIIIIII mtllrarl.
AR SRR R RTAI R

450HB4 |

.,

-

(st

Socket button head self

tapping screw

LEEATTABTRM(T2x8mm) x 4

iy

e

£ Py | BB RS RRMT2Emm) x2

Motor mount
BEEEE

Carbon fiber lower frame

Landin

Skid glpc end
BEESENE

450HG2A |

BREBEEE

Skid glpi
B8
& 5.5x180mm

(Jrrmtyrimmee

X ERANASFEM(T2x10mm) x 4

©

Socket button head self

tapping screw

H2LEEER(M2>2mm) x 4

M2 Set screw

10



H CAUTION
#F B

Aim the opening of tail boom at the

convex of the case and insert.
B PRI DA, -

Please insert the opening
of tail boom into the convex.

when assembling.
tension: Recommend to

lightly tighten the drive belt

after assembling tail boom
to avoid vibration, belt friction

450HT4 |
Socket button head screw
XA SR M2EmM) x 2
.
A Metal tall unit set Metal piats (R) Socket button head screw
EREENETE EMEEENE(S PR
¢ 12.1%¢ 14.6x23.6mm 27.35::15.1Txﬁﬁ-gmm m‘“

Metal plate (L)

1 B S W ()
27.38x16.17x3.9mm

Metal tall rotor shaft 450HTS

assembly

& MERER W8

Aluminum bolt

EUNEE
3 e 5x10.5mm

]

Bearing
B & 3 ¢ Bx3mm) x 2

© (-

Socket button head screw
BT UBEAM2X5mm) X 6
- A

11



450HT5 |

( ) Socket screw
Resom = © [ S
MEEARAH(MA6mm) x 2 Linicage ball AMax2.5) Slide shaft

. 4.75:7.18mm) % 1
EREEA (K22 .50 (¢ )% BHEEx]

(o Bearing
Collar screw O @ ﬂ ¢ 2% ¢ 5x2.6mm S Washer

WERAMM2Emm) x 2 Linkage ball E(M2x2.5) fi'gq.a 6x0.2mm

T TARE (H2x2.5) ( ¢ 4.75x8.3mm) x 1 Collar
{ — ¢ ) EEfiuEmESns

Collar screw , |:| (p4xe5.1x0.3mm) x 1

@ ] mE( Ig 5x2.5mm) x 4 Washer

Socket screw — ¢ - WE( ¢ 2x ¢ 3.6x0.5mm) x 2

R P TR R (M2x8mm) x 2 :| @ |

© m =

M3 Set screw 2% ¢ 3.6x%0.2mm) x 3

M3LE R (M33mm) 1 W3 (¢ 3x ¢ 6x2.5mm) x 2 ¥E(o2x¢ m) x )

© [ [

Collar A

ERTRAEA (¢ 2x¢3x4mm) X2 Bearing

© [] 3| o 4x ¢ Tx25mm) x 2

Collar B B = Tail wﬂEMh

REITRMED (¢ 2x ¢ 3x2.5mm) x 2 Collar & AT

B =
N . m N 1@  8x17.2mm
s Metal T type arm 1 i -
i B FE TR 49 1 B
&CMITIOII %
R i M3 Set screw

Aim tail rotor hub at the concave of tail rotor | i

shaft and fix it,please apply a little glue on
the set screw.

S SR RE RS A
pd4x e 5.1x0.3mm

Linkage ball E(M2x2.5)

BLEE (M2x2.5)
¢4.75x6.3mm
:f;slmr Care must be taken during
. assembly to ensure tail grips
$2X93.6x0.5mm operate smoothly without
binding. Any slight binding
may affect tail action during
Already assembiled by factory, flight.
please check again. ' » £
posse s ocheckegan. | | EES. MERXEEE. LuT
Tail rotor control arm
(=g Bl

D Washer
Lin Il A(M2x2. — =15
ﬂmk?!%:fff} ( 5 ' s & 2x ¢ 3.6x0.2mm
#4.76x7.18mm = Coliar
i WESH
CAUTION
¥ &

Tail pitch bell crank
must be parallel to
tall output shaft to
ensure sufficient

When tightening a linkage ball to a plastic part, please note to use a little

pitch travel range.
FETEY 56 AR 6 W T L2
FRITERED -

When tightening a screw to a plastic
part, please tighten it firmly, but
over tight

if the product is already assembled
by Factory, please check agaln i

screws are firmly secured and Apply a little amount of T43 thread

CHTLE T b e g e P

12




A

i

mmm
o nw“m
¥ offfo i
H
:
iR
_mmpmm
e £
4,,@wm ®3
mm
m
2 !
z| o8
¥ o}

Apply a little amount of T43 thread
Iutihﬂlﬂlluhlgﬂt.
WREREE R BERERT AP

4

13



.

450HB5 450HH4
! (eaop (@) i
Socket button head self
tapping screw M3 Set screw
¥ WEATEE B RHT2x8mm) x 2 H3LE R (M3x3mm) x 2

450HB6

® |

M2 Nut
\m:ﬂ

Screw
MER+SPERHM2X4mm) x 4

450HZ6

~

Linkage rod (M)
RN ¢ 1.3x19mm x 1

o 00V DN b ¥ W 0

0 N

Linkage rod (D)
2 ¢ 1.3x32mm x 1

[T 60

Linkage rod (O)
| TEIR(0) ¢ 1.3x28mm x 1

ion tail drive gear

len, a over tighten
deformed.
WAEEENHNDTY - BEHRIENEEDEDNE -

(=AY UL

Apply a little amount of T43 thread
lock when fixi metal Bﬂ
nﬂmﬂﬁmnr (L £°1 )

on bracket

14



lock when a metal part.

, Apply a little amount of T43 thread
AREnEER FAEETAS SRR

&mnnu
= E
When tightening a screw to a plastic
part, please tighten it firmly, but not
or they will strip.

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
applled with some glue.

EESGLNOEUS AR  WARE

Socket screw M3 Set screw

iy
X2 ) Fm(M3x3mm) X 1

© | ‘

Washer
3
{(¢2.8x45.8x0.8mm) x2

Motor pinion gear 1
WESS 147

e

7

AT

450HH4 | R
- ) h
I L \
mm] x2 gzﬂagg&r!h; fiber blade For motor fixing
PN RS TR
i
M3 Nut
HEESEARIE x 2
450HZ9 | Washer
:E.]Bx;ps.axﬂ.mm
o

Make sure the motor pinlon gear parallel (match)

mrgy with the main &ur while assembly.
BER - REGRRIERTS -

Avoid contacting rotating motor by
hand or forelgn objects.
BRENCRZTARERMRILIZEN

Caution: Do not over tighten the main blades.

The overthick main rotor holder or overtighten blades
may not extend straight at lower head speeds, resulting
in vibration of helicopter body.

HE: INREEERRECERFFITER  NXAFNTRRESH
gﬁﬁ%lllﬁ » W EEE RAT 5 £ IR R R A IE & B3 DS R i

to avoid excess

T

Set the motor pinion gear to main drive gear mesh to approximately 0.1mm

ower consu mption or motor huﬁr_nt due to overload.
%mg;gg%g ggggnamﬁo.lmm  ARBEESRENDIREABESHEOD

\ <=




(" Methods of setting 0 pitch and centering servos *RREERARSHOTRNEAD )

fAREPII

Keep parallel
REBR{T

Servo arm centering position ¥___ |

Servo arm centering position visual aid
AEmMARERL

Ad]ust the servo arm so that at neutral
point, the servo arm forms a parallel
line with the oval shaped centering

alignment hole on frame.
lg E;&Iigﬂﬂlllzﬂﬁ.tllml

M

D =
N W

Apply a little amount of T43 thread

lock when fixing a metal part.
SRaRIs GHB)

'Option M :
' DS420 Digit
- 1.1520,5 stan
2.Stall torque

- 3.Motion spee

3.Dimension/R
- 4.Welght/m&:

Washer

%5
& 2x ¢ Bx0.8mm

Tail Servo
[ 4]

DS4AT IR =
o
e T
450HT4
©  (wem (o)
Socket button head screw Washer
L EFATEEHRMDEmm) x 2 £5( ¢ 2¢ ¢ 6x0.6mm) x 2

i.l .I-_= e

'-'

 DS410M Digital Servo: |
| 1.Stall torque/mtti#En:1.8kg.cm(4.8V) =

2.Motion speed/mri2E:0.13sec/60°(4.8V)

' 3.DImension/Rv:22.8 x 12 X 25.4mm
| 4.Welght/m®:13.3g

e
= e
i
| ]
i &l

2.2kg.cm(6.0V)
0.09sec/60°(6.0V)

.........................................................................




rvo(The other side)
(E—#

Tail servo
ExARE

\ - _

Rudder control rod
EfenEe

»»»»»
mmmmm

Throttie
o Ranzs
zoam e ==
/e ST 4 ——axa
Wﬂ:—nﬂl xﬂﬁu ﬁ CEEmIE
Gain channal wir
SERERRE

Phch STl

8-Channel Recelver |s adequate for the requirements of the T-REX hell. 7-Channel Recelver Is adequate for the requirements of the T-REX hell.
You will need the following channels at a minimum: Throttle, Rudder, You will need the following channels at a minimum: Throttle, Rudder,
gb—lﬁrl&i!!iﬂ.. 8) and Gyro{CHS5) controls. mi&gii_ugg uligknvn!id_!

S e RO > RRE W D

[
n
e
-
&
o
=
O
S
-
(7))
=
-
—
T
=
1]
—
o
-
g
=

17




8.BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION escikmBzzx20ii® ALIGN I//

Installation Method (1) ZEAH (D

Use attached Hoop and Loop Tape, tape the
Hoop side (hooked) on the battery mounting
plate and the Loop side (fuzzy) on the battery
to fix the battery In order to prevent any slip.

IR I ROREL AE T

NOTE: When installing the speed controller,
please keep a distance at least 3cm fromthe

R -
: cmizl gy '
R

Installation Method (2) ZE S5 (2)

NOTE: When installing the speed controller,
please keep a distance at least 3cm from the

receiver to avoid any interference.
%n:aﬁsmﬂﬁﬁm#&ﬁim.-:nmr@ml '
2F g -

Cnnng nut
BEE ¥ 2




10.SERVO SETTING AND ADJUSTMENT RiRsst0 e

ALIGN

(/4

To set this option is to turn on the transmitter and connect to the helicopter power. Note: For the safety, please do not connect ESC
to the brushless motor before the setting in order to prevent any accident caused by the motor running during the setting.
%g%g%%ggggﬁ EITEFNERANTETRIE- I8 RTZZER REAR LTI ERERNRERRER R EN=IFREL - IERE

—
JR Transmitter/Servo N Please note to set the subtrim neutral for the first trial flight. If the helicopter wags, please trim
:mn;nnnmm Tage fod ().
Trim both rods (D) simultanecusly to adjust for forward/backward tilt. Trim rod (D) separately for
right/left tilt.
= & E. 3 EQITR « & ’ Fal J -4 i}
ARG EROBIRE ToRE BRDERREREE | rrows  WIRERR
= Positions of CH2 - CH6 are exchangeable, After assembling
QWE!E:&B 5 as photo (Note:Set the transmitter under CCPM 120 degrees
"""""" mode), pull throttle stick (pitch) upward. if one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CHé on
Elevator:CH3 the transmitter to make them move upward. When the actions
FHEHE : CH3 of Alleron and Elevator are opposite, adjust travel values of
Pitch:CHé | Alleron:CHZ
REE:CHG | BUM:CH2 -
FUTABA/HITEC Transmitter/Servo
FUTABA/HITECE2 3SR RS IR SSFALR
Alleron:CH1| ' Pitch:CHS |
BUM:CHL | (#RES:CHG
are opposite, adh:llhmwuuor
$REE:CHG | E3R:CH1

11.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING FeiRERERPIMRERE AlLIGN I//

Revolution mixing(RVMX) mode on the transmitter, then set the gain switch on

Recommend to c 0
B gain setting is about 70%, and after transmitter setting, connect to the helicopter power

the transmitter a

LY

for working on tail | sett n connecting to the helicopter power, please do not touch tail rudder stickand the helicopter.
Then walit for 3 se make tail's prn and tail servo at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in
the middle of the pr shaft for standard neutral setting.

B R L R W el

[mmmmmmwmmm
To check the head lock direction of gyro is to move the tail

| TAIL NEUTRAL S G BPIRRE |

After setting Head Lock mode, correct setting position of tail servo and tail
pitch assembly is as photo. If the tail pitch assembly is not in the middle
position, please adjust the length of rudder control rod to trim.

A REEARAER AR AP ERARIE - SR PrcA2HERES

Middie tail
assem
e

5

Tall case set
Eutid

counterclockwise and the tail servo horn will be trimmed
counterclockwise. if it trims in the reverse direction, please
switch the gyro to"REVERSE".

B R ARR D Rrmn s Rerr BREE.

Tail moving direction
EBEFSH

19




12.PITCH AND THROTTLE SETTING =feRRERBPIERE

GENERAL FLIGHT —geRiTi8
GENERAL FLIGHT
BERTERN
Throttle Pitch
AP i
5 m’f""" +9 ~H11
4 85%
g | 80%~65%Hovering +4~15
i : 2 40%
Stick position at hlanhmﬂleIODwPIHHﬂ” —-+11°
EI9EE/ BPI100%/Pitchyd ~+11

p-uslllund Havari'naﬁhrultlu 60%~65% Pitch+d4~+5
IEIREE/ BPI60%-65%/Pitch+d~+5

-

T W
=i e W11
Tl |

Bata

-".-.{‘___.: = : o 3
[
[

or too low of head

Stick position nt Iwrrhrntuc much 0 ce wobbling of
Imnrln ]

Pitch O rin
EREE FBPI0%/ E B

3D FLIGHT 3D & RTERN IDLE 1:SPORT FLIGHT|
Throttle Pitch
' P9 (L
+I~+11 5 100% +9 ~ 411"
4 B5%
3 80% +5
2 85%
1 90% 5

ig

L L
1 2 3 4 &

Throttle Curve(Simple Asrobatic Flight)
RORTEIUBP IR
It » 0 _IDLE 2:3D FLIGHT |
Stick position at niddlﬁ"l'l’l'olﬂe Wlbd\ U Throttle Pitch
FEARCPE/ BPI00K/Pitch O BPY $RiE
mﬁw +9 ~+1
3 mngﬂll o
1] Tne 9~

Stick position u low/Throttle |9°--|| "
AR g SBPIL00%/Pitch-0' 11

1.Pitch range: Approx. 256 degrees.

2.Kf the pitch is set too high, it will result in shorter fight duration
CAUTION and poor motor performance.
ﬁ}\i! mmmmmmmahwmhmmm

’ Throttle Curve(3D Flight)
, FHEE - FETR{TRIUBPI MR

20



13.RCM-BL450M 3500KV POWER COLLOCATION REFERENCE REBNBUIRSER AUIGN I//

Battery ®it:ALIGN Li-Poly 11.1V 2150mAh

Motor Gear Main Rotor Blade PITCH Current(A) a X. Throttle Curve
B ERERIGIE g B (0 AR SBPIERE Eﬁ!ﬂ!‘%
Hovergs | +5° 10.2 0/50/65/85/100% 2650
14T 325mm 3K Carbon blade 0 13.5 3660
AW ENER Idle 2 +9° 26.0 100/100/100/100/100% 3280
+#11 30.0 3180

NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.
#: 1. BHUEARERREASERE  FTERNBAXREREFAEREZHFEABOTE  REFEIRMNF R RBLOED -

14.RCE-BL35X BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL #mla8:i%25 608

PRODUCT FEATURES E&5&

1. BEC output voltage (8V) shows great performance on the torque and speed of servo.
2. Three programmable throttle speed settings to support quick throttle response.

. Include soft start and governor mode.
. Small and compact PCB design for lightweight and simple installation.
. Large heat sink for optimum thermal performance.
. Highly compatible to work with 98% of all brushless motors currently on the market.
. Ultra-smooth motor start designed to run with all kinds of brushless motors.
. The power inlet utilizes a Japanese made "Low ESR" capacitor in order to provide stable pc
. The BEC power outlet utilizes a Japanese made special polymer aluminum elec .-

noise filtering capability than other brushless ESC on the market, delivering ance sceiver and BEC.
10. The BEC features dual TO-252 package regulators. They provide supe : | -
11. The throttle has more than 200 step resolution that provides grea
1.6RSBECETH SR - O iSERESRHRNRET SIS -
2. ZRORIVEPIR SRR « 800 R EESES -
3.BEEFBGovener ModeEEINEE
4. 8888\ » RRRE  KERRBES -
5. BRIMAEIET - TEREEEG -
ﬁ B  IHBHEL 6% RMBREIGE

7. BEESHE  RWMEE - 20 - NS - Mﬁﬂ]ﬁi‘iﬁ i SS
8. @ EFIREBEOE Low ESR EANERES - NIEESE : ' = Controller

oNOIOAG

9.BEC IfRFAORBEBIZERSYES - BHERBIMHS L ES 3 1)

BT 2BET) » KIBEFEWMR BEC 2BEM - Throttle Signal
10.EEMBERRRG2 10-252 ﬂﬁz BECoSRER » T (Receiver)
11.58P9:Z 200 BRDAERRHTE - RSE AHPIEAR (ElES)

SPECIFICATION 718
Model BEC Output Dimension | Weight
Bk BECHILE RY s8
2A: 2cells Lithiumi2& / 6-7cells NI-MhigE—4~5 servos

RCE-BL35X 35, 3cells Lithiumi2E / 8-9cells Ni-Mhi2E—3~4 servos 45x22x12mm 259

4cells Lithiumi2E / 10-12cells Ni-Mhigg—2~3 servos

1. Good tempe working at the maximum current

2. Supporting 10 pole in/outrunner brushless motors.

3. Supporting :2pole 190,000 rpm; 6 pole 63,000 rpm.
4. Input voltag 16.8V(Lithium 2—-4nells!NI-Mh 6~12cells)

2 ZEMBH: _H'I'HEZPEIFI‘HE&HHE .
3. B N\EE © 5.5V~16. 8V (i@E2~4/88E6~12ce! IS) -
4, ST EE : — f—190, 000r pm; 7T#E—63, 000r pm °
HE:RERSHPIREEES © IEXREVRETHANE -

FUNCTIONS Z587h8E

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2. Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing.
Generally, 2 pole motors are recommended to use low timing, while 6 or more poles should use Mid timing. High timing
gives more power at the expense of efficiency. Always check the current draw after changing the timing in order to prevent
overloading of battery.

3. Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.
The default setting is high cutoff voiltage protection. CPU will automatically determine cell number of input Lithium battery
(7.4~16.8V). This option will prevent over-discharge of the battery. The following reference is the guideline for setting the
Battery Protection option. 3-1 Li-ion/Li-poly High cutoff voiltage protection-When the voltage of single cell drops to 3.2V,
the first step of battery protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce
the throttle and prepare landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will
be engaged resulting in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be
approximately 12.6V. According to this input voltage, CPU will determine that this is a 3cell battery.
First step protection: 3.2V x 3cell=9.6V
Second step protection: 3.0V x 3cell= 9.0V
When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will be engaged. (*Note 1)
Note 1: Second step of battery protection only works when Aircraft mode is setting to the option 4-1.
NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

21




4. Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter 2.
Normal Airplane Mode is used for general alrﬂanes and gliders. When flying Helicopters, you can choose Helicopter
1 Mode, or Helicopter 2 Mode. Helicopter 1 Mode p es Soft Start feature. Helicopter 2 Mode provides Soft Start and
Governor Mode.

5. Throttle response s : 3 settings that include standard/ Medium/ Quick throttle response .

The default setting is "quick s ". Use this n to adjust the setting according to flight character. For example, setting
at Medium or Quick speed for 3D and powerful flight to make the power response more quickly, but note the accelerative
k current and power expense will increase.

6. Thermal Protection: When the ESC temperature reaches 80°C for any reason, it will engage the battery protection circuit,
reducing power to the ESC. We recommend mounting the ESC in a location with adequate air flow and ventilation.

7. Safe Power On Alarm: When the operator turns on ESC, it will automatically detect the transmitter signal.

The ESC will emit a confirmation tone and enter normal operation mode if the throttle is set to the lowest position.
If the throttle position is at full throttle, it will begin to enter Setup Mode. If the throttle is in any other position, the ESC
will emit an alarm and not enter into user mode for safety precautions.

8. Aircraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the
Aircraft Locator Option. The Aircraft Locator Option is engaged by turning off the transmitter. When the ESC does not
receive a signal from the transmitter for 30 seconds, it will start to send an alarm to the motor. The sound of the alarm
will aid the pilot to locate the aircraft. This option will not work with a PCM receiver that has SAVE function enabled, or
with low noise resistant PPM receivers.

1. RERE:-RRBO/MME /| NEXRE /| BRE
ERRE =REBAREER | DER | BER

HERBIA_ELRNAEBLLLRKGAREZ SRS E—REFREER EEEREREIES UREARERDER - NER CEBKAS

E—RERDER EREREBEER OHEARNERBSER - AMEACHERSIREACE(L BESHER  FEBLERESD -
3. BFEEERE:. _REESR Li-lon-Li-Poe@ L EBERE/DEIIESERE

HERERASE I BERFRS : WINESEDYENME 2T hace®(7.4-16.8V) - TRHAFHSHERH2ABRE  LESANESEREER

MENEhRE - PITREEE RN :

3-1 Li-Ion/Li-Pom& L RE RS : EBEEce | 1EEE 2V EREENE—ERRE » EBHREMEDE » IWHERSEABPIW ) » i@

B3 MEBEceEEFEEREI.(OVKFRESHFS _EERE  S=RFASNEEEL:EE-1IRH"—RREEN TIEEDE_EEES -

Bl:Bl—@fEALL. 1V 3cel BB RMMELL. LVEEDLFTBEENL2.6V ItMABECPUEE DY ER3Ce] 188

F—EERRE - 3.2Vx3cel1=0.6V S _REE{REE - 3.0Vx3cel1=09.0V

ESEERTI.OVFG > HHERPWEDE - EEEET . OVKATE | e

3=2 Li-Ion/Li-PolPEIL RERE : B3-1DEER VISR E _ER RS

B8
(81)
HEE : QMEDEEARARARE - BEDEELNERE -
4. RSN E : E&ﬁﬂgﬁ% — =

FRR—ORRTRBBE - BOTR BRBER - PRRESRET a8 SBEDR
L N
D e R B P R IR M A (D & ST VRV 55 A FIRERDRRRE
BB OEEBEE B BASBRB BN R BER N EHE :

6.EERE EBMEATECPREHAN Rl BEAEREBEREN
EEHR2MUE - WRERERSA

I REPRTRBIE SEHENSENE RN 0 SHRES 8 - “ % WFEEREELEEEARTER
RESAEND ARESE S EWRE -

8. BENE EREBEEEREEREUBRAELR - £ ; B R SEUBENE  BEER=1VREREFLET
BE DIREN - WHETERRR & -

SETUP MODE &7E&z\

1.Setup mode: Make sure t
of your radio system. The
Before you turn on the tran
to connect the k pry to the
Please refer :

2.Throttle stic

le channel of the receiver. Please refer to the user manual
power-out signal pins to the brushless motor.

rottle stick to the maximum full throttle position. Proceed
firmation sounds as soon as you enter the SETUP MODE.

'mndelncludes five settings: Brake, Electronic Timing, Battery

Protection, se Speed. Every setting has three options. Simply place the throttle
stick in the owest positions for each setting. For example, first brake setting (Hard):
move the st on. Then timing setting (mid): move the throttle stick in the middle position.
1EARERN anne B » FEAZERRABESHTERRRERFM  BESHREMASEEE G558
e, - AHBENETR BRETFEEEEE EARERIE  RERSERERICETRERE - 5B
2. RERAD2 JEES - RERE - RESEIAROPREEEr SN EESSERINELR
£~ TUBRRERREE -
EAZ_HEBRNER - BPIEREREDH  AIRERDES -
Mode ] L%w Mlﬁljdln High
. Hard brake(1
BME @Brake dis?ﬂ‘?du 1) Soft Mkﬁ% -2) ' h .é} -3)
Low-timing(2-1 Mid-timing(2- High-timing(2-3
Socgnt frin E A - e
High cutoff 3-
Batte Pmttg.iénn @Hig m‘ll;%i!%at;cﬂon( 1) iage protex (3-2) -
Alrcraft N 1 Al 2 4-3
) " orma m?m {4_14-1) .m;m11 sortsta(ru 4-2) |  Helicopter _(Soﬂ Start+ mwﬂg} )
mmmm Standard(5-1) Medium speed(5-2) @Quick speed(5-3)
b 153 (5-1) i (5-2) ERE (5-3)
Note: “@" default setti
oy R, it s Chart &
ESC START-UP INSTRUCTION FBiS{ERE
Ensure the throttle stick is at Connect battery power to ESC Current Settings Indicator Beeps
the lowest position. BERELTR  BEESER ARFEARIEEET
Switch on transmitter. First mode sound (Brake)

HER - ERRER - EiE Powe Second mode sound (Timing)
g?\;ﬁ&ﬁgﬁi ‘ D By D ﬂmfﬁ%“ sound ‘ Third mode sound (Batl:eryngrotectlnn}
Fourth mode sound (Aircraft)

>  Transmitter Fifth Elodﬂ sound (Throttle response speed)
5 2923 detectod souna ETE A
D AR %m gigggﬁm tg%ﬁm
1 = B Srasres o ur e

22




CURRENT SETTINGS INDICATOR BEEPS EXPLANATION R##E:\REESRTRS

First Beep Group Brake Status Second Beep Group Electronic Timing
F—EEE RER ay E=_EEE ﬁﬂlﬁ@lﬂ;ﬁm
» =Brake disabled =Low timing (apply to 2 pole inrunner motors)
={RAE =R ES2HRNBTRE)
b D fiﬂiﬁ?kﬂ b :gggﬂ!:ltmlng (ggpplv toﬁﬂﬂ ?ola in/outr unner motors)
bhd =Hard brake bbb =High tImII:ng (apply to high power output)
o High-timing/big po:erfpoifrm ;‘f&”;’.?“ﬂ
BEAENEEATIRERENE
Third Group Batte on Fourth Beep Group Aircraft Status Fifth Beep Group Throttle Response
Cutoff peep P ryfrotec:tl FNESET RGEIBRERBRT !ﬁmpﬂﬁﬁmmp E
E=-EET WURERTERBRR =Normal airplane/Glider —Standard
=—RTR/ B ) e
) =High cutoff voltageprotection »h =Helicopter 1 (Soft start)
= SERE =E R MBI (EEEITHEE) b b =Medium speed
Middle cutoff volta : = (aoft sbat + Governor Mode) o2
= rotect F =
) IhminmRE o ooroecon | 229 = BB 12 GRBMAE Govener Moce > b b =Qick speed

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS R#{&E=\ 3 EEAER3

Normal Airplane/Glider Mode (Option 4-1):

This option is applied to general airplanes and gliders.

Helicopter 1 Mode (Option 4-2):

This option provides a soft start feature and isa Ipplled to Helicopters for Normal, Idle Up Idh Up 2 mod

Please note that the sensitivity of the d be set lower when flying in Idle Up_1.or P die Up 2 modes if tail hunting
(wag) occurs due to higher rotor s

Hdlmptet 2 Mode (Option 4-3):

This option I|1:=a ports soft start as well as Governor Mode features and is applied to Helicopters for Ildle Umd Idle Up 2
modes{not suitable for Normal Flight Mode). When Governor Mode is in the throttle should be set n 75% and
85%. Again if tail wag occurs, lower the sensitivity of the gyro to elinlinate the hunting effect. The Governor Mode may not

work properly in cases of insufficient rotor

improper setting of gyro sensitivity and the blade pitch, etc.

whan using Governor Mode
REET GEIF4A-1) : mmm—ma&mﬁm

speed (due to impro

gear ratio), poor battery discha capability, and
make sure all the proper ad]u;gnaents hav?been done

Iﬁﬁﬂiﬁl GBIH4-2) : REEZE)IIEE - EARNormal - Id'lal *Id'lemﬁ 2UBRIdlelNdeRT - WEREWE SN CRETEMDBH
» EERF IS FEAR BB AV R R

RE
EfRER2 GBE4-3): %%ﬂgﬁmwener Hndeﬁfaw% ’

- fE75%-85%2 [ » WIS
TaRA R

SETUP MODE Z{kiE#st]

Rﬂﬁﬁﬁ%ﬁﬂ*ﬁ P1tchﬁ

Minimum 4 channel Ladlu is required Mﬂmﬁm

Place the throttle stick to the
highest position.

Switch on transmitter. \

IR - PSR RS A
A s i »

o

*)
i
» d j"m
b ji

Place the throttle stick to the lowest
sound. Position, the lowest position
acknowledge sound.

BPIERBERERERES

4
DO=D0b =00 =0bb=bb)

Use throttle stick to set preferred

Battery Protection Mode within the

5 tones. (Refer to Chart A)

A confirmation sound will kick in

ghg%ﬁgﬂﬁsgﬁﬁuﬁﬂaﬂﬁlﬁﬁﬁﬁ
5

ﬁ RARHWREBERTE ' 6%

RSy
Db

J!_hj
Py b
P50

)

Connect battery to ESC
BERE L RE BESFSRET

Power on sound
S ERS

bd)
Iy

Enter Setup Mode
ENBTEET

Use throttle stick to set preferred
Brake Mode within the 5 tones.
A confirmation sound will kick in
when finish.

EEH

ROSBEZE
L e
B D)

DON=DAN-IND=Dh=Dit)

Use throttle stick to set preferred
Aircraft Mode within the 5 tones.
(Refer to Chart A)A confirmation
sound will kick in when finish.

m&gzwmm&m&agﬂgﬁ
i DN
B

I,

BSICHEI "- Id'IEE %ﬁ:ﬂ .::Hm*m]ﬁhﬁﬁ?ﬁﬁﬁ)

EEEEEHHEHHD'I!FB PTEER IR T RSt

)

REERINEEN » SBPY
| HRSERE (BB AE) » |WAE

)
.h'p J’_h
» 2

» 3.

By
i)

Throttle channel adjustment process,
the highest position acknowledge
sound.

PR EEFE SRS

DP=DD=Dd=Dh=h)
Use throttle stick to set preferred
Timing Mode within the 5 tones.
(Refer to Chart A) A confirmation
sound will kick in when finish.

REBHZ SEBESLIONSBPYESNT
ﬁﬁgg@% BE - =
n BN

Py

DN =200 =000 =000 =D

Use throttle stick to set preferred
Throttle Response Speed Mode
within the 5 tones.

(Refer to Chart A) A confirmation
sound will kick in when finish.

ﬁ5§ 25 mmammmﬁ BE
:i > Eﬁﬁﬁﬁ%ﬁﬁﬁ

PP
220D

23




15.FLIGHT ADJUSTMENT AND SETTING RiT@8{FAENEE ALIGN I//

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING FRiTa1555 /Cal i@ @i

Do a simulation flight until you familiarize your fingers with the movements of the rudders, and keep practicing until thefingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing "Throtte high/low", "Aileron left/right", "Rudder left/right',
and "Elevator up/down".

3. The simulation flight practice is very important, please keep practicing until the fingers move naturally when you hear operation orders
being call out.

4. Another safe and effective practice method is to use the transmitter flying on the computer
through simulator software sold on the market.

E:.ﬁ gi%ﬁ%%%iﬂﬁﬁjﬁfmﬁ_ﬁﬁj FEREMT - FLETERRONES - LA BHNER - EXFETRME
1 ?I%E% I 2E EDEQ (MESRE i A2 ?EF' EIE?I%E%EEE‘D%E%EQQD
Zﬁ%ﬁﬁﬁf’:‘]ﬁ‘% BT =SHE E‘l'! TOIA TE) - WEREBFS/ME -8R A/ - FEREl/RRDORL/ aRFLD -
JRBRNREHEEE - FEERBEI A HFEER - FissiERESRLsoRED -
4. EN—BEEY - RZEHEELI - LEEEMENSHEREENEE - LIRS Sk CIEREMT - AGTSELDRNRE -
Mode 1 Mode 2 lllustration B
[ Aileron Fj32 | il Mose laft Move right
T 5
g” oLt g” o -~ =
Rotate left otate right
8l i

| Elevator 7}iF/ &1 |

Fly forward = Iy backward
A ! f

n@i

Throttle :{HFY

FLIGHT ADJUSTMENT AN S WBRRITHBRIS

+ When arriving at the flying field.
* BIERTE

(g‘:?,JCheck if t i ers are fully charged.
OFRIER—
© 25128 F0iE

N

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency

you are using. Frequency interference can cause your model, or other models to crash and increase the risk of danger.
R{ERTIEEEMEERME - BERMPIEIEER - WSHHRPHR I ET{FEARIEER - HE RSN T B S X MBI ERE -

STARTING AND STOPPING THE MOTOR ZE#lfF L&
&C?EUTEH

First check to make sure no one else is operating on the same | | A\ “4TON

frequency. Then place the throttle stick at lowest position and -
turn on the transmitter. Check if the throttle stick is set at the lowest position.

& RN E A ERERAEF - AT RS SR BrPusREIER - | | EUBFIEREERERILE -

% Check the movement. @,‘-Are the rudders moving according to the controls?
KN ETER ©Follow the transmitter's instruction manual to do a range test.

lk“)ﬁﬂﬂ'ﬁxsﬁ%%ﬁiﬁ]ﬁ[’]ﬁ@] ?
(O Bl SRR S TIEREAE -

ON! Step1 ON! Step2

, OFF! Step3
First turn on the transmitter. Connect to the hellcnpter power Reverse the above orders to turn off.
ofRl S E 28 EIrERHER REEAE Ry a5t LR TR ERZEST -

24




Main rotor adjustments s ERE
&C%UTIEN

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 5m.
s ZEENIFRERE - SAISEE R E Db BYEE R -
1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.

4.Linkage rod (C): Sll Eltch trim.
1. §@Eg0 ?—HED iiﬁﬁﬁmﬁuﬁﬁ 5 B EAmRASHE oV E T Eamac iy ¢ RS iR R M -
EEEED?ELEF?}%#:FEJE%SIQFU: (Ef SR RAINE A - (AR EREE TIE=Eg) -

f%%ﬁ% mﬁmiiﬁiﬁﬂmﬁﬂ'@ﬁﬁiﬂﬁﬂmmnmﬂﬁ ANEEHEE . 22U BE— RS HEESE "EE B - AILVBIIZ BE;N -
41@1‘* () fRtREp a5 -

A.When rotating, the blade with higher path means the pitch too big. Please shorten pitch linkage rod (C) for regular trim.

B.When rotating, the blade with lower path means the pitch too small. Please lengthen pitch linkage rod (C) for regular trim.
A DESERE) RSN SNEUE RE SRRk (PITCH) BX » 55888:81%F (0) 21k -
B . NE=EE ) B AR fEs=Fomagee PITCH @/ » s5a8=31F (CELE -

AT

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is cormrectly aligned. After tracking adjustment, please
check the pitch angle is approx. +5~6" when hovering.

A EERIER I S SRS - BB ER R - (Eles=easELLE -

LB - [EaE— TP ilchAE (T iFhels BR A0 +5-6

':AJ

Color mark
BiET S SREEhER

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #)#RTiR2IEE
/A CAUTION

(©)Make sure that no one or obstructions in the vicinity.
(©'¥You must first practice hovering for flying safety. This is a basi

(Hovering means keeping the helicopter in mid air in a fixed
:ﬁE; G IS B AFUIRRETD -
OR ITMTEE » MMLBTHEFIE - SEMRTETFRIE (FHE: EXR #7H

agg;-PIease st_and approximately 5m diagonally behind
CfRE8l - BIOTEAEEBOIANR -

Beginner may install a training land

caused by offset effect while landing
) SBE ) B T L7 Gl a0 » 0
HEFMIERE -

Z/\When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

CEERMHEIGRINE - SISREBPIARMET -
HERERMItDE CHA T EERHRE S BPIRHIEIR -

1.Raise the throttle stick slowly.

2.Move the helicopter in any direction back, forward,
left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its
original position.

1 18IS EIEPYELR -

2 (PERBKER BHO®E/ OB/ BAL/OE - B8N E
BRI EEFIHERBHCRRRLUSE -

Mode 1

(©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position
diagonally behind the helicopter 5m and continue practicing.

(©If the helicopter flies too far away from you, please land the helicopter and move your position behind 5m and continue
practicing.

OEEFBMERDE @ SFEEEPIEERS - MEBIECHUE:ER M ERNNN BRSNS -

OfRUIEFMMNEHT NS » FrEEERM - I EFMEIANARIERE -

STEP 3 RUDDER CONTROL PRACTICING ISmfeR{FRE

1.Slowly raise the throttle stick.
2.Move the nose of the helicopter to right or left, and then slowly move the

rudder stick in the opposite direction to fly back to its original position.
1 ABI8FEEHPS IR -
2 THEF MR ING - AREB RO ORERILFEF MREFEMMIE -

25




STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on the ground and practice
within the circle to increase your accuracy.

BITES stepl-3 MFRST » L L EEE T SCEBERSENHRERT - LUBIHRSZRHERER - . : _
©¥You can draw a smaller circle when you get more familiar with the actions.
OBIMENBIERIEIIE - MOBE N HEE - ' --.,marmwthe grcle”

/
STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE i2&R#HaflixB=iE N —~

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.

Then repeat the Step1 to 4 by standing right in front of the helicopter.
E{REiSFstepl ~4@n ’Eﬁﬁ:ﬁ'*? » IGTEEEE 7 #E2 g mE stepl ~4 - 28 » uﬁEE%ﬁEﬁEEE:&EE‘f@Eﬁ@

ADJUSTMENT OF EACH TRIM R4TE{FIES

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction.

IBIEEBPIERR - EEF MM EFEINER - SEFMIECNE00 » S{ERMEEZEINTE -

1.Adjustment of rudder trim FEEH O

Just before the helicopter lift-off, the nose lean left/right...
When leans right, adjust the tim to left side.

When leans left, adgst the trim to rlght side.

R

ight
> Al

ﬁ _o
[%]

2.Adjustment of elevator trim ZFEEA 260008
Just before the helicopter lift-off, the nose lean
forward/backward...

When leans forward, adjust the trim down.
When leans backward, adJust the trim up.

T

3.Adjustment of Aileron trim FF%22 51
Just before the helic:opter lift-off, the body lean lef

He \ Il': Ep Eﬂﬂﬁ'ﬁ

Cause Way to deal
RE Ef S
. Adjustment of pitch rod has Adjust the length of linkage rod(C)
S ong not been done. —>Slight trim
PITCHEIRREE A F13 AEEROEE
w rotation of the rotor * Pitch of main blade is high. % Lower the pitch about 5~ 6 during hovering
FheRiSE{REE = NESREUP | TCH{R % (The rotation should be about 2,400~
 Throttle curve is too low 2,600rpm during hovering).
during hovering. FFEP ILChBEER tch¥5-6 (SEElSEhE M A4
(S NEFSHP I R 2.400-2.600rpm)
* Heighten the throttle curve during hovering.
[luring Hovering 3 S S HE R R
e High rotation of the rotor * Pitch of main blade is low. * Adjust the pitch rod(C)(The rotation should be
FleRBERS “ ENERREUP | TCHRIE about 2,400~2,600rpm during hovering).
* Throttle curve is too high Y HEER () (SHelFEIERM A2 . 400-2.600RPM)
during hovering. * Lower the throttle curve during hovering.
* (S RS HPIEE B e FEHE IS DE R R
The tail leans to one side during * Failure setting of tail * Reset tail neutral point
hovering, or when trim the rudder neutral point *EEPIE
and return to the neutral, the tail * EPIREEETS *Increase the sensitivity.
lags and cannot stay in a control | % The sensitivity of the gyro wITT0EE
e oY ©f R Bt G . RESEHE | % b
e e, ORI RE R LE By | *ORERERRE
{FIEEAEALEL -
The tail wags left and right during | The sensitivity of the gyro Decrease the sensitivity.
flight at hovering or full speed. is high. EHERE
(SR PSS ER T O OHEE - EEEGEE RS

#:If the problem is still there even after tried above, stop flying and contact with your seller.
FIEMFELl LR - (DPAELNESERT - BB AT I EE TRUAE i5mE -

26




16.PART NAMES AND OPTIONAL PART LIST S5i®#4-3Raminsaisie

27



1 HH2016 Thrust bearing IEEBHR | o 3x ¢ 8x3.5mm 2
2 W10055-1 Washer 25 | ¢5.5x¢8x0.4mm E
3 HMR842Z Bearing #WHE | o4x8x3mm E
3-1 50HMR74ZZ | Bearing WFE | o4x ¢ 7x2.5mm E
4 45H019 Metal main rotor holder SEEERE | ¢ 7x33.5x10.5mm “
5 452011 Linkage ball G (M2.5x2.5) BREEG (M2.5%2.5) | ¢4.75x13.28mm 2
6 T53014-1 Socket collar screw BER RS | M3x14mm 2
7 N10030 M3 Nut M3BSELIRIE | M3 2
8 45H018 Metal main rotor housing SWIEREEE | 17x37.5x11mm 1
9 HH2021 Damper rubber 80° S E-a0° ¢ 4x ¢ 6.5x4mm 2
10 45H015 Spacer EWEE | ¢ 4¢x¢5.6x1mm 2
11 HH2003-1 Pin TENLEE | ¢1.5x18.7mm 2
12 45H012 Feathering shaft 80 | ¢ 3x o 4x51mm 1
13 W10020 Washer =S | ¢2x¢6x0.6mm
14 T62006 Socket screw EEEF7 TRIRAR | M2x6mm
15 T62012-1 Socket collar screw BEEAEERM
16 N10020-1 M2 Nut
17 HH2014A Metal head stopper
18 T62006 Socket screw 1
19 452009 Ball link A 2
20 KU110024 | 325D Carbon 2
21 45H021 Metal S 30.95x4.35mm 2
22 HFMR52Z #E | ¢2x 5% ¢ 6x2.3mm 6
23 W10020 T | ¢2x ¢ 3.6x0.2mm 4
24 T52008 BEEA7VBIRM | M2x8mm 2
25 HH4006 Il A (M2x2.5) PREBA (M2x2.5) | ¢ 4.75x7.18mm 4
26 HH4002 al flybar seesaw holder TR REEE | 36x14.5x7mm 1
27 HMR52 Bearing & | ¢2¢5x2.5mm 2
28 T52055 Socket button head collar screw LEEN BBERE | M2x5.5mm 2
29 45H025 Metal fiybar control arm M TRRIEHE | 38.3x9.5mm 2
30 45H028 Flybar control rod SEEREIRBERGITRIR | ¢ 4.3x39mm 2
31 T62004 Socket screw BEEA7 VRS | M2x4mm 4
32 T73003 M3 Set screw M3LEEERM | M3x3mm 2
33 HH4024 Flybar rod THERT | ¢1.97x220mm 1
34 HH4022 Flybar paddie TER 2
35 45HZ003 Ball link B HIFHRB | 23x2.5mm 2

Specifications, contents of parts and availability are subject to change,

Align RC is not responsible for inadvertent errors in this publications.

RPBAME  BRXBHRER AT ﬁﬁt@% ZE”?H%*%‘JHSEDEJ*FBE
as%ﬁlwmﬁiﬁiﬂlﬁﬂlﬁﬁﬁ EEDE% » BLIIMAERE

28






36 HH6002 Main shaft X8 | ¢ 5x116mm 1
37 HH6003A Main shaft spacer FHETRE | ¢ 5x 0 9x6mm 1
38 T73003 M3 Set screw M3LEERIR%R | M3x3mm 2
39 45H022 Metal washout control arm SEIBTIRHIEE | 33.75x7x4.55mm 2
40 HFMR52ZZ-1 | Bearing $3 | ¢ 2x ¢ 5x ¢ 6x2.3mm 4
41 W10020-1 Washer £75) | ¢ 2x ¢ 3.6x0.2mm 2
42 T52008 Socket screw BSEA7 ERAR | M2x8mm 2
43 HH4006S-1 | Linkage ball A (M2x2.5) BREBA (M2x2.5) | ¢ 4.75x7.18mm 2
44 45H023 Radius arm RadiusiEg 2
45 H681ZZ Bearing & | ¢ 1.5x ¢ H2mm 4
46 T50004-2 Socket button head screw XEEAT AR | 0ddmm 4
47 HH5002L-3 | Metal washout base EMEINTEE | 13x13x9.8mm 1
48 CCPM Metal Swashplate ERCCPH-54248 1
49 HH4006S-1 | Linkage ball A (M2x2.5) BREBA (M2x2.5) | ¢ 4.75x7.18mm

50 HH40118-2 | Long linkage ball (M2x2.5) WIRRIREE M2x2.5) | ¢ 4.75%19.68

51 HB6003-2 Shaft ring EOWES | 06 h

52 HB6008 Main gear case

53 HF0612-1 One-way bearing

54 HB6&002 One-way bearing shaft 1
55 HE6006 Main drive gear 1
56 | HB6007 \utorotatic B 8T8 | 106 1
57 §72004-1 Cross s M2x4mm 4
58 T62012-1 M2x12mm 1
59 N10020 MRIB | M2 1
60 4572004 HI9 4
61 HZ039- e ER0 | ¢ 1.3x28mm 2

30



31



62 45B010 Carbon fiber upper frame foeil AR | 162x58x1.2mm 2
63 45B011 Carbon fiber lower frame Bl TR | 147x62.5x1.2mm 2
64 45B015 Battery mount EMETEEE | 70x24x6.83mm 1
65 45B017 Bottom plate B | 172.5x39x5mm 1
66 45B018 Gyro mount FRIRBE EE 1
67 45B012 Anti rotation bracket +FREIT 1
68 45B020 Frame mounting block B8t | ¢ 5x22mm 1
69 45B023 Canopy mounting bolt WOEEBETHE | ¢ 5x24.5mm 2
70 T72010 M2 Set screw M2LEEURH | M2x10mm 2
71 45B013 Metal bearing holder EB|ETHEEE | 232237mm 2
72 H685ZZ Bearing R | ¢ 5x ¢ 11x5mm 2
73 45B014 Motor mount FSIZETERE | 36.4x39mm 1
74 45B019 Main frame block L TRIRBEIER | 32.65x6x7.2mm 2
75 458021 Tail boom mount (Left) EEBEE() | 65.45x36.25x11mm 1
76 45B022 Tail boom mount (Right) EEBEE[D) | 65.45x36.25x11mm 1
77 45HT003 Hexagonal bolt WB7 EEEH | 3x21.8mm

78 Metal tail gear assembly TRESSBHME

79 HT1003 Tail drive belt 285 | 397T

80 T52005-2 Socket button head screw X BEBEA7 IR

81 T52010 Socket button head screw A EEENTE

82 T52012-2 Socket button head screw Y EoER

83 $92008 Socket button head self tapping scre 12
84 45B016 Plastic nut 6
85 452005 DS4 Servo hom 3
86 50H012-1 Linkage L ¢ 4.75x8.18mm 3
87 N10020-1 M2 3
88 HZ037-2 M | 9 1.3x19mm 1
89 HZ003-2 IR0 | ¢ 1.3x32mm 1
90 HZ039-2 120 | ¢ 1.3x28mm 1
91 452004 BIEER 6
92 FEIE | 3500KV 1
93 HG3514 otor pinion gear 14T 1ATRSEEEE | 14T 1
94 T73003 M3 Set screw M3LE7RER S | M3x3mm 1
95 T52506 Socket screw BETRA7 VB | M2.5x6mm 2
96 W10026 Washer £ | ¢ 26x ¢ 5.8x0.6mm 2
97 45B029 Canopy WA= 1
98 HB8008-1 Canopy nut PIERSER | ¢ 2.3x ¢ 7X3.6mm 2

32







99 45HF001 Landing skid 142 | 106x42.5mm 2
100 HF2003 Skid pipe B)2255% | ¢ 5.5x180mm 2
101 HF2004 Skid pipe end cap B ERNE 4
102 K10181-1 Landing skid nut iBsZr0Mas | ¢ 5x ¢ 8.5x10mm 4
103 $92010-1 Socket button head self tapping screw :EFENBENEH | T2¢X10mm 4
104 | T72002 M2 Set screw M21EEiRAR | M2x2mm 4
105 HF2007 Antenna pipe FHRE | ¢ 3x300mm 1
106 | HT2004 Tail boom BE | ¢12x347mm 1
107 45T035 Metal rudder servo mount SEEGRZETEE | ¢ 12x32.8x4.5mm 2
108 | T52006-2 Socket button head screw AEER VRS | M2x6mm 2
109 HT9004 Tall control guide ERdRETEE | ¢ 12.2x ¢ 14.6x4mm 2
110 | 45T033 Carbon fiber horizontal stabilizer TEER KT | 44x25.24x1.2mm 1
111 45T034 Carbon fiber vertical stabilizer T EER | 115.85x49.65x1.2mm 1
112 | 45T019 Vertical stabilizer mount EERETE | 16x4x7mm 1
113 | 45T031 Stabilizer mount (Upper) KEBETE L | 21.9x8x8mm 1
114 | 45T032 Stabilizer mount (Lower) KEBBEETE | 21.98x8mm 1
115 | 45T020 Tail boom bracer EESia0ia 2
116 HT9003-1 Rudder control rod EfeEREER | ¢ 1.3x280mm 1
117 452004 Ball link E5E 2
118 T52008-3 Socket button head collar screw (BEEAEBHE®REG | M2DEmm

119 S92014 Socket button head self tapping screw :ERA7TBEBGRHH

120 | T52018-1 Socket button head screw @MY BIRM

121 | 45T028 Metal plate(L) sBEaEwE

122 | 45T029 Metal plate(R) =0 i

123 HMR83ZZ Bearing

124 Metal tail rotor shaft assembly

125 45T030 Aluminum bolt

126 45T027 Metal tail belt unit e x14.5x23.5mm

127 T52005-2 Socket button head o 2X5mm

128 | HT4009 Tail rotor . 18.5x14mm

129 HMRS52ZZ Bearing & | ¢ 2x ¢ 5x2.5mm

130 | w10020 jasher #3 | 02x¢3.605mm

131 W10020 'V ES | ¢ 2x¢3.6x0.2mm

132 HH4006 BREEA (M2x2.5) | ¢4.75%7.18mm
133 T12009 HERHH | M2xOmm
134 HT700 E#BE | ¢4.3x ¢ 4.8x9.6mm

1
1
1
6
1
2
2
1
1
1
1
135 HT7004 aring holder EIeR#MREE | ¢ 5.3x¢9 7x5.3mm 1
136 50HMR Bearing #E | 04x o 2.5mm 2
137 | HT7004B Collar FERmEMREERE | ¢ 4x ¢ 5.1x0.3mm 1
138 | HH4025-1 Linkage ball E (M2x2.5) BREEE M2x2.5) | ¢4.75x6.3mm 1
139 | HT7005A T type arm EEETEHEHIE | 19.5%6x5mm 1
140 HT7003B Control link EEHIERE | ¢5.1x11.58x4.2mm 2
141 50T106 Collar A EEFHEAEA | ¢ 2x ¢ 3x4mm 2
142 | HT7003C Collar B FEEIFIMED | ¢ 2x¢ 3x2.5mm 2
143 T12006-1 Collar screw MERMR | M2x6mm 2
144 T12008-4 Collar screw BERAR | M2x8mm 4
145 | 45T013 Metal tail rotor holder HMENEMIIE | ¢ 5x ¢ 6x14mm 2
146 HT6001S-2 | Tall rotor hub EIeRTAEE | ¢ 8x17.2mm 1
147 | HMR63ZZ Bearing M= | ¢ 3x¢6x2.5mm 2
148 HMR52Z2Z Bearing B2 | ¢ 2x ¢ 5x2.5mm 2
149 W10020-1 Washer T | ¢ 2x$3.6x0.2mm 2
150 | T52008 Socket screw BEEM7EREH | M2x8mm 2
151 T73003 M3 Set screw M3LEERIRAR | M3x3mm 1
152 45T014 Tail blade FEEHER | 61x17.57x2.6mm 2

34




www.align.com.{

www.align.com.tw
www.align.com.tw

' N
Specifications & Equipment/{R 1S i2 &

Length/i# 5 £:643mm

Height/t§ 8 75:228mm

Main Blade Length/=[ER £:325mm
Main Rotor Diameter/=jf BB f:715mm
Tail Rotor Diameter/EBif B EX:158mm
Motor Pinion Gear/fZ X &5: 14T

Main Drive Gear/{SE) X i5d§: 150T
Autorotation Tail Drive Gear/E &) #5: 106T
Tail Drive Gear/ER S 8)&5: 25T

Drive Gear Ratio/gid§{E &) H;: 1:10.7:4.24
Weight(w/o main blade)/Z2#8 & : 445g
Flying Weight/£ & &: Approx. 770g

g =
[ighi =iz y L‘E} ::Eo
o o
— o

> < 643mm >

Features:

Newly designed wider main blade grips that increase the overall main blade disc diameter, resulting in dramatically increased stability and agility.
Thicker main blade grip arms to increase durability and crash survivability.

Expanded flybar supporting point design on control cage, increasing the rigidity of fly bar, resulting in improved flight stability.

Single unit A&B control ball link to simplify setup and fine adjustments.

High precision bearing mixing arms for smooth and precise operations.

Newly designed servo screw retainer to simplify servo installation process.

Newly designed frame structure blocks and motor mount to simplify assembly, yet dramatically increase the overall frame rigidity, resulting in improved 3D performance.
Improved battery mount for increased battery mounting rigidity, eliminating flight instability caused by movement of battery.

Improved gyro mounting platform to avoid degrading locking performance as result of tail boom vibration.

Narrow profile of base plate and lower frame for improved flight maneuverability.

Tail boom support rods have been lengthened to suppress tail boom vibrations; integrated ends design improves durability and crash survivability.
Tail control arm base is integrated with tail gearbox to improve control precision, and simplify maintenance.

Counter weighted tail blade grips to reduce loads on rudder servo, improving rudder efficiency.

Newly designed high rigidity anti-rotation guide for improved operation precision.

Eﬁ%ﬁ?mnuuﬂumrrg MADE IN TAIWAN Partl 2009.Aug.s1 coosiz



